
1

2

2

2

2
3

24

26

4

5
4

5
627

5

6

6

27
5

27
5

9

6
527

6
275

6
27 5

11

11

12
13

12

10

14

14

14

44

4

4

4

4

4

23

25

2011

2112
22

12

19 18 17

4

4

15
16 5

7

8

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 0 5 4 0 0 0 19 8 EXPANDER for fork steerer ID 23.6mm8 1 6~8

2 A 2 1 9 1 0 0 0 2 4 2 HEAD SET
Acros AIX-631 320.52.631  
(without fork cone, for carbon fork)

1

2 HEAD SET
Acros AIX-634 320.52.634  
(with fork cone, for suspension fork)

1

3 A2029000062 TUBE woven; L170mm; for size XL 1

3 A 2 0 2 90 0 0 061 TUBE woven; L150mm; for size L 1

3 A2029000060 TUBE woven; L125mm; for size M 1

3 A2029000059 TUBE woven; L105mm; for size S 1

3 A2029000058 TUBE woven; L90mm; for size XS 1

4 A2298000059 SCREW M5*P0.8 L15mm 11 3~5

5 A 2 1 4 3 0 0 0 1 1 7 BLIND PLUG for M5 threaded hole 10

6 A 2292000028 WASHER OD9mm ID5.2mm H3mm 6

7 A 2 24 0 0 0 0 0 10 CABLE GUIDE
front derailleur cable below bottom 
bracket

1

8 A2298000093 SCREW M4*P0.7 L6mm 2 3~4

9 A 2298000392 SCREW M5*P0.8 L12mm 1 4~5

10 A 2 1 6 4 0 0 0 0 9 1 DISC COOLER front; for FM160 to FM180 1

11 A2298000356 SCREW M4*P0.7 L8mm 4 3~4

12 A 2 16 4 0 0 0 0 8 9 MOUNT fender to frame and fork 4

13 A 2 0 0 2 0 0 0 12 0 THRU AXLE EXPERT SL; L=120mm M12x1.5 TL=12mm 1

14 A 2029000037 TUBE foam; ID6mm; 450mm 3

15 A 2 1 3 6 0 0 0 1 1 8 MOUNT for mounting a front derailleur 1

16 A 2 2 9 8 0 0 0 19 8 SCREW M5*P0.8 L16mm 2 4~5

17 A 2 3 1 1 0 0 0 1 0 4 RD-HANGER DH-068 for ROAD-RD 1

18 A 2 3 1 1 0 0 0 1 5 0 RD-HANGER DH-076 for MTB-RD 1

19 A 2 3 1 1 0 0 0 1 0 3 RD-HANGER DH-067 for SHIMANO direct mount 1

20 A2258000099 CABLE PLUG brake hose out of chain stay 1

21 A 2 3 0 0 0 0 0 12 9 SCREW M3*P0.5 L10mm 1 2~3

22 A 2 0 0 2 0 0 0 1 1 9 THRU AXLE
EXPERT SL; L=162.5mm M12x1.5 
TL=12mm

1

23 A 229800024 0 SCREW M6*P1.0 L16mm 1 6~8

24 A 2 1 6 1 0 0 0 2 1 1 CABLE GUIDE for headtube 1

25 A 2352000098 PROTECTOR for chain stay 1

26 A 2 35 0 0 0 16 6 3 FORK Silex II 1

27 A 2 2 9 8 0 0 0 2 10 SCREW M5*P0.8 L15mm 6 4~5

No. Item No. Item Detail information Pieces Torque 
Nm

Fr ame Spare Parts 

SILEX LITE II
from MY2024


